



HIPAA HINTS for 837 Transactions

These questions were received from the participants at the training forums.  Answers have been added to the questions to share with the other attendees.
ADM
APV prior authorization numbers 
1. How is the prior authorization number going to automatically populate when OHI is entered? 
The Prior Authorization Number Report will do the following:
· If the procedure requires a prior authorization number and the patient has a single OHI policy, this will display with the Order, Referral or Appointment sort (but will not be on more than one of those sorts).  Once the prior authorization number has been entered, it will no longer display on the report at all.

· If the procedure requires a prior authorization number and the patient has multiple OHI policies, it will display on either the Order, Referral or Appointment sort until prior authorization numbers have been entered for *all* policies.  It will only be removed from the report once all policies have had the prior authorization number entered.

· If the procedure does not require a prior authorization number, it will not appear on the report even if the patient has valid OHI regardless of the sort used.

2. Is the authorization number the one that managed care organizations supply to the facility? 
These are numbers which payers supply before a patient undergoes a procedure.  The payer “authorizes” payment of the procedure based on clinical data.   
3. Should the authorization number be entered when the ADM encounter is created? 
It is entered in the APV module. Menu path is CA-PAS-Managed Care-CDSK-VAP-PAPV
4. Will the APV be entered when the patient is admitted? 
Yes, there is a report of patients that are flagged for APVs, so if there is an established process for receiving the number prior to the APV, you can enter it then.  The recommendation is to ascertain what process is currently in place and modify it accordingly to capture the number in the APV module.
Refer to: Electronic Billing of Third Party Insurance Claims – Other Health Insurance Training Presentation, Page33
5. MTF can not input the APV authorization number when the patient is admitted because the inpatient coders code the APVs.  This is done after the encounter has already been completed.  
The prior Auth # is not a coding issue.  The prior Auth # is obtained from the payer prior to the procedure.  While the coder codes the encounter AFTER the procedure is completed, the process needs to allow for the prior Auth # to be entered in the APV module.
6. Is this a new report? Yes, the names listed on the report need pre-authorization numbers.  Will the report identify all people or only those with OHI?  

The Prior Authorization Number Report will do the following:

· If the procedure requires a prior authorization number and the patient has a single OHI policy, this will display with the Order, Referral or Appointment sort (but will not be on more than one of those sorts).  Once the prior authorization number has been entered, it will no longer display on the report at all.

· If the procedure requires a prior authorization number and the patient has multiple OHI policies, it will display on either the Order, Referral or Appointment sort until prior authorization numbers have been entered for *all* policies.  It will only be removed from the report once all policies have had the prior authorization number entered.

· If the procedure does not require a prior authorization number, it will not appear on the report even if the patient has valid OHI regardless of the sort used.
7. How is the prior authorization number going to be provided? 
The prior authorization number comes from the payer.  That number should be included in the APV module.  

Additional Providers 

1. Where would the anesthesiologist be listed?  
An additional claim form will be generated if modifiers -80, -81, or -82 are present with the appropriate CPT codes based on ADM Coding Guidelines.  The electronic 837 will designate the anesthesiologist role as Other Provider

Refer to: HIPAA Compliance of Third Party Insurance Claims Processing- Electronic Billing of Third Party Insurance Claims presentation, page 30
Automatic mapping of the insurance policy HIPAA type codes

1. If the person is not authorized for care, what does the MTF need to do?
If the subscriber is not authorized for care within the MTF system, you will need to query the policy holder/subscriber regarding DOB and gender and key this information in during patient registration.  

Refer to: Electronic Billing of Third Party Insurance Claims – Other Health Insurance Training Presentation, Page 8
Pregnancy information not available 

1. If the pregnancy information is not available at the time of coding or data entry, will this hinder from closing out the encounter? 

Without that information you will not be able to close out the encounter.  
2. If the pregnancy information is not available at the time of coding or data entry, will this hinder from the information to be transmitted to the SADR? 
The LMP and DOB are required if the Pregnancy Related questions is answered "yes".  There is no functional way of bypassing this requirement.
Pregnancy Related Encounters 
1. When do we need to worry about inputting data in the Last Menstrual Period field? 
This is a HIPAA required field.  The encounter cannot be closed without this information.  It is an estimated date and can be obtained from the patient.
2. If a woman is overdue, will you be able to key in a date in the past? 

This date can be 2 weeks in the future (of “encounter date”) or 2 weeks in the past.
3. Our facility generally gets pregnancy encounters related to a positive pregnancy test from the lab, and this is coded as a 99211 visit.  The nurse is the one that interacts with the patient not the provider and this visit is not coded as an ADM visit.  Is it correct to assume that the Pregnancy Related Field will not apply for this type of encounter? Has the privilege provider seen the patient? No, not usually the nurse sees the patient that is why the encounter is coded 9921.  If workload is not counted; the facility should continue with the same process unless there is different guidance. 

Refer to: HIPAA Compliance of 837 Claims Processing – Electronic Billing of Third Party Insurance Claims presentation, page 21 

4. Our facility may see a pregnant woman for a sprained ankle who is being followed by a civilian doctor. Is it correct to say that this will  not be a  pregnancy related encounter and the ADM clerk will say no to Pregnancy Related field? 
Yes that is correct.  However, the provider should state in the body of the record that the patient is pregnant.  This is an example of where the facility will use the V codes.   The main diagnosis will be sprained ankle and the secondary code will be a V code and the facility will leave the Pregnancy Related field as no. 

Refer to: HIPAA Compliance of 837 Claims Processing – Electronic Billing of Third Party Insurance Claims presentation, page 21 

Injury related data field

1. Is the Injury Related data field going to replace the USAF Form 1488 or USAF Injury Log? 
It should not.  There are differences between the Services’ business processes and there should be internal guidance on how you continue to use an accident log.
2. Do the Injury Cause Codes trigger anything? 
Yes, the AA injury cause code triggers geographical location.  The user can select up to three cause codes.  AA also triggers for the date of accident.

Refer to: HIPAA Compliance of Third Party Insurance Claims Processing- Electronic Billing of Third Party Insurance Claims presentation, page 12
3. Will the Injury Cause Codes prevent the encounter from going to TPOCS? 

The completion of at least one (and up to 3) cause codes is a HIPAA required field, and must be completed to close the encounter (if injury related is “yes.”)
4. The system allows including up to four ICD-9 codes.  If we have a lot of labs going out and procedures being done and if we needed more ICD-9 codes, would we be able drop the E code.  Are we going to get more fields to enter the ICD-9 codes so that we are not limited to four? 
Currently, there are no fields for additional (greater than 4) ICD-9 codes. The initial injury claim requires the use of an E code.  

5. Will the Injury Cause Codes trigger that the claim could possibly be a MAC claim? 
The cause codes include auto accident, employment, other party, and other.  This may be a flag to the billing office that liability rests elsewhere besides third party.  However, there is nothing built into the system to identify it as a MAC claim.  

OHI 

1. If the patient has OHI and the encounter is a MAC injury, will the injury codes differentiate the type of claim that it needs to be?  
No, the injury codes do not differentiate the payer. 

2. Will the facility be required to collect Auto Insurance Policy for patients when they fill out the DoD form 2569 or only when we notice that they have been involved in an accident? No, the DoD form 2569 is strictly for OHI information.  

3. If a person is in an accident and it is someone else’s fault, are we going to charge the insurance from the person that was in an accident and let the insurance company go for payment to the insurance company from the person that was found at fault? 
The MAC process has not changed; neither has the accident log process.  Do not replace that.   

4. Will there be a screen where the local MTF or MSA person can get to in order to do the billing for an accident related encounter or will it continue as we are currently doing? There have been no changes to MSA billing.
ADM – General 

1. Will the clinics be responsible for inputting a lot of the information that was covered in this ADM training? 
Yes, most of the HIPAA changes impact the ADM provider entry.  

LAB/RAD
1. Are LAB and RAD going to be manual claims?

No, they are going to default to paper.  In addition, all manual claims will default to paper.
2. Are there EIN numbers required for outside LAB and RAD providers? Yes.  Do we have to contact each of our providers to get their EIN numbers? 
The File and Table build person can populate the information in the AMTF file, or the user can build it through the following process:

· The end user would go into EP -> DQ. There will be a prompt that says: ‘FACILITY TYPE: Non-DOD// ‘(See slide 19)

· The user enters the default and is taken to another screen that will ask for: ‘Non-DOD Facility?: ‘Employer Identification Number or SSN: ‘ (See slide 20)

The end user will fill those fields out. If the AMTF hasn’t been built, the user will be prompted to fill out the performing facility’s name, address, phone number and EIN/SSN. Once it is completed, that Non-DOD facility will be the default for all send outs. So, the end user only needs to fill it in once.

3. Is my understanding that we are not going to wait to link LAB, RAD and Pharmacy to the clinical encounter? Will the MTF only be able to submit a clinical claim electronically?  The linkage issue is not a HIPAA related issue.  This was an issue that occurred due to OIB.  LAB and RAD will continue to drop to paper.  Currently there is an SCR in the works to address the linkage issue. 
4. Is the provider taxonomy code indicated in RAD Data Requirements on page 17 (Laboratory & Radiology File & Table Changes for HIPAA 837 Claims Processing presentation) going to be part of a pull down table, where you would be able to select the provider taxonomy?  
Phase III; schedule to deploy in the spring will allow for the user to choose from multiple taxonomies and allow one provider to have various taxonomies.  The current deployment includes taxonomy Phase II and will not require a file and table build.  The current codes have been mapped to the new HIPAA taxonomy codes.  Phase II will require local maintenance of the provider file.    

5. Will the RAD and LAB changes be included in the change package or will the facility need to do something?  
All changes will be included in the change package, but the facility will need to get the CLIA # for LAB encounters (if the facility has lab interoperability functionality turned on) and EIN # for RAD encounters.   

TPOCS
1. If a claim is identified in the error report as having missing data, can it be deleted from raw data, and can it be fixed in CHCS and then be sent to TPOCS?  
No, it can not be resubmitted electronically.  The claim will drop to a paper claim.  

2. Are the Patient Relationship codes an automatic mapping or does the facility need to do anything? 
Patient Relationship codes are an automatic mapping with the download.
3. Can the billers add condition codes? 
There is a drop down list of condition codes in TPOCS.  The biller can select up to four condition codes.  It is recommended that the biller contact the payers to determine which condition codes are required, since condition codes are payer driven.

4. Once the electronic bill has gone out, is the facility going to be able to get a hard copy of the bill for record keeping for future payer questions about the bill? 
Yes, the biller can print out a paper copy of a bill tagged for electronic transmission after saving it.  Please keep in mind that the bill will look different in paper form than what is sent electronically to the clearinghouse, since the electronic format has all HIPAA mandated fields.

5. If the bill does not meet the 837 requirements and the Billing Screen shows what was missing, can the MTF identify who did not complete the information that needs to come over from CHCS to TPOCS, so that the MTF can do a QA program? 
The report does not identify who did not complete the information, however it tells you what was missing.  The MTF can “track and trend” and go back to MTF personnel and advise them of the fields with missing information to enhance the business process of electronic billing.
6. If the taxonomy code is present, but inappropriate, is there a way in which TPOCS can pick that up? 
If the bill is marked as electronic, and the Provider Taxonomy code is null, the edit will pick that up when the bill is saved.  However, there is no way currently to identify whether a valid Provider Taxonomy code is incorrect for the bill.

Rejected Claims

1. If the claim is rejected by TPOCS and is not HIPAA compliant, will it come back over or will we have to do a manual claim?       
You will have to do a manual claim, just like is currently done for OIB.  From a business process perspective, it is recommended that the biller collaborate with the front end user to determine which HIPAA fields are missing to track and trend the data that is being missed in ADM.
2. Will the screen show only Blue Cross and Blue Shield? 
The screen will show Blue Cross and Blue Shield or Commercial until the new DEERS is deployed.  This is a HIPAA required field.

Ancillary billing electronically 

1. The MTF is hooked up to NDC and currently doing E-billing.  Are we going to be able to bill LAB/RAD ancillary services electronically? 
All LAB and RAD bills will default to paper until other system changes take place.
PROVIDER TAXONOMY 
1. When referring to external providers and including Taxonomy numbers, does the number still have to go to CHCS when billing an outside provider?  
Yes, there is guidance regarding inputting a taxonomy # for outside providers.  At least one provider specialty is required for all new outside providers if they meet the following criteria:  provider flag is PROVIDER, has a DEA, and if provider class is OUTSIDE PROVIDER.  If the user attempts to enter a new outside provider without a provider specialty, they will receive the following message:  At least one provider specialty is required for external providers.  If you do not know which specialty to enter, enter 000 for GENERAL MEDICAL OFFICER if the external provider is a physician. (CMAC Provider class=01)

2. It seems like the Taxonomy number is going to be driving the CMAC rate? 
Several things drive the CMAC rate; one is the DMIS ID depending on the geographical location of the MTF.  There are also mappings which occur behind the scenes that impact the rate of a procedure.  Taxonomy does not drive the rate.

3. Will the MTFs need to worry about Provider Taxonomy numbers? 
The Provider Taxonomy number is a behind the scenes function.  Provider specialties in CHCS have been mapped to the new HIPAA Provider Taxonomy Code Table.  In Phase III of Provider Taxonomy, the provider can be mapped to multiple taxonomy codes and the primary code (encounter driven) will be pushed to TPOCS>
4. How do provider taxonomy numbers impact the Revenue Cycle?  
Provider Taxonomy is now required for the HIPAA 837 transactions; the claim generated from the patient encounter.  The payers may deny claims because the procedures and specialty do not match.  This will impact the Revenue Cycle because it is recommended that the biller collaborate with front end staff and inquire about the specifics of the claim.  
5. What are the recommended guidelines for facilities that have GME programs with residencies and entering the ordering physicians?  Do they strictly need to be attending physicians? Can the facility use residents as primary providers and bill under the Class 4 rate? 
Residents were not mapped to the HIPAA taxonomy table.  Guidance to the field will be forthcoming in the very near future regarding resident billing.

6. Should the facility maintain booking appointments to residents and wait for further guidance or should we change the process? 
This is an internal decision until further guidance is published. 

7. How will the residents be mapped to taxonomy codes? 
For this deployment residents have not been mapped to the taxonomy table.  We are working on further guidance.  The facility should continue with the process currently utilizing.  Formal guidance should be available within 1 – 2 months. 

8. Given that the residents are not mapped to the HIPAA taxonomy table, are physician assistants, training physician assistants, nurse clinicians, and technicians that see patients in the facility mapped?  
There is no change for the population you mentioned. The guidance that will be published at a later time is addressing residents, interns and fellows.  

9. What do we need to do with our current provider files? Make certain that all your providers are in the provider table, when the new mapping comes out you will need to update your local providers. Will the facility receive guidance on how to do that? It should be no different that what you are doing now.  

10. What do we do with outside providers; do we have to change them manually? 
If they are already in the table, no, but if there are new providers, yes, you will have to designate a taxonomy code.  If you do not know the taxonomy code, use 000.  
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